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NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FrRom ~ uP TO SERIAL NO.| REMARKS
1 15321 3301 000|A'4")) PEDAL 1
2 |0350 0160 828|PW WASHER 1 |8x28x30
3 |K110 0108 016|Fik b BOLT 1 |M8x16(4T)
4 13709 3114 000)A % bivyh BOOTS 1
5 |5321 3327 000|AysLN - LEVER 1 C |NO.1810882~
6 |5304 3315 000{27"v%" SPRING 1 |2
7 |0350 0141 022|PW WASHER 1 lHox22x16
8 0520 0125 020]7t"Y PIN SPLIT 1 |25x%20
9 |[5321 3321 000|74¥— WIRE 1
10 |5321 3306 000]Yv% LINK 1
11 |5321 3311 000|t"y PIN 1
12 |A650 0100 600}5"J—2=97'IL NIPPLE GREASE| 2 |A-M6
13 [5321 3313 000|Ay}+ ROD 1
14 0562 0108 022|t5747E"Y PIN 3 |p8x22
15 |0350 0140 818|PW WASHER 5 [8x18x16
16 0523 0108 0002 F97°t"Y PIN SNAP 4 |8
17 |5302 3308 000|Ay}+ ROD 1 | ¢8(L-031)
18 0520 0125 016]7t"y PIN SPLIT 1 [25%16
19 [5321 3315 000|Ay} ROD 1
20 | 3208 3410 000]4—yn'yol TURNBUCKLE 1 |M8 x50
21 |A301 0108 003]Fvk NUT 1 |M8
22 |A301 2108 003]Fvk NUT 1 |M8%E
23 | 1205 1251 000N "% SPRING 1
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